REPAR PARTS

12.5 HP 38" TRACTOR - - MODEL NUMBER BL12538THA

SEAT

s
faS
KEY. PART DESCRIPTICON KEY FPART DESCRIFTION
NO. NO. NO. L
1 872050411 Belt, Carriage 1/4-20 x 1-/8 1 874780814  Bolt. Fin Hex
2 832127427 Seat 1/2-13UNC x 7/8 Gr. 5
4 873800300  Nut, Lock Hx wi/ing 8/16-18 14 810040800  Wasner.Lack Hvy Halical Spring
5 332139888 Balt, Shoulder 5/16-18 15 819171812 Washer, 17/32 X 1-316x 12 CGa
8 532140407 Clip, Push-in 16 532127018 Boit, Shouider
7 8738510Q0 Nut, Keps #10-32 UNF 18 532123976  Nut, Hex Large Fiange L.ock
8 874780618  Boit, Fin Hex 3/8-18 UNC x1 1 532121248  Busning, Snap
g 532140551  Bracket, Pivot Seat 20 532121250  Senng, Compression
10 532128471 Clip, insulated 29 3532134300  Spacer, Spitt 28 I¢. x .96 Lg.
11 818123210 Washer 12/32 x /4 % 10 Ga. oz 532121246  Bracket, Switch, Mounting
12 473800800 Nut, Lock Hex wiwsh 3/8-18 29 532140552  Pan Seat
HARDWARE SHOWN LARGER FOR EASIER IDENTIFICATION
BI/F :Bd  ZE: ,
LT ©98/88/68 SADINYAS W 99 @8 EE £F 19 | 4Pd S1us xvj



N e ity .
pr T CETN R : g e i

.REPAIR PARTS
12.5 HP 38" TRACTOR - - MODEL NUMBER BL12538THA

@/, A 3

-
S S

N ™~ o~ 4
\, \ N\ ",
v%\@ o)\ \“% h

DASH

=07 \ R ——
\ T
\ T\\ ~ ISR
"~ \ ey T,
\\_ \ s /",/ \\’

s ! A
tﬂ 6)<*€::“m
.,
T
-/,1 B o 7’
< &
o /'-»"A T \
IS ” E/"'\‘T ' ™ g
\\ \;\\\i{ _”}:“-» -~ ‘ - ¢
N Vo < ’E?“” i
4 . \ i 17
\ = o \:l,\“:,,‘_‘ /
18- R { ~«.¢:‘\,‘\/ é/
///ﬁ \\\\ksR \ //(
21 . \k“‘\\,‘\‘\i’//
KEY RART DESCRIPTION KEY PART DESCRAIFTION
NO. NO. NO. NQ.

~ 1 832141523 Cap. Fuel 8 815091216  Washer /32 x /4 x 18 Ga.

2 532138393  Assembly, Dash & Fual Tank 17 872110404  Bott, Cardage 1/4-20x 1/2Gr 3

3 832123487 Clamp, Hose 18 332121888  Support Assemply, Dash

4 332008544  Une, Fuel 18 332134744 Brace, Cross

5 332008548  Line, Fuel 20 417080408  Scraw, Self-Taccing 1/4-20 x 1/2

8 871810400  Nut, Hex, Kaps 1/4-2C 21 532134014 Plug Come 2K

7 532124896  Clip, Fuel Line

HARDWARE SHOWN LAAGER FOR EASIER IDENTIFICATION

BT/5 8d A HB.-84-68 SADINHAS Wi 99 88 EE € 1@ Jrd SIwg Xy



. REPAIR PARTS

12.5 HP 38" TRACTOR

STEERING WHEEL

KEY
NQ.

b I L HE Y

819

KEY
NO.

8
g
1Q
11
12
13

PART
NO.

332123851
832124210
532123438
812000045
819211818
532104820

.- MODEL NUMBER BL12538THA

DESCRIPTION

Shaft, Steernng

Clip, Staenng

Bushing, Lower, Steering
Ring, Hetaining

Washer 21/32 % 1 x 18 Ga.
Adaptor, Wheel, 3taermg

HARDOWARE SHOWNMN LARGER FOR EASIER IDENTIFICATION

PART DESCRIFTION

NO.
532133742  Insart, Whaal, Steering
£32124701 Nut, Lock 3/8-24 UNF
819123808 Washer 12/32 x 2-3/8 x 8 Ga.
E32133741  Wheal, Steenng
332421847  Sleavs, Sleenng
817431008  Screw, Hex #10-16 X 1/27TY-8
532102803  Bushing, Steenng
184 ZE:AT  BU-BO/GB

SADINUAS WA

99 B8 £t £F 149 ¢

aed m
vd Frug xeg



.REPAIR PARTS
12.5 HP 38" TRACTOR -~ MODEL NUMBER BL12538THA

SECTOR GEAR / AXLE SUPPORT

N\

KEY PART DESCRIPTION KEY PART DESCRIPTION

NO. NO. NO. NO.
1 532132888  Link, Drag 11 819131316 Wasner, 13/32 x 12/18 x 16 Ga
2 874780828  Bo, Fin Kex 1/2-13 x 1-3/4 12 532126847  Bushing
§ 832121826  Gear, Sector 13 &74780812  Balt, Hex Hd, 5/16-18 UNC x A
8 5332121927  Bushing 14 519111418  Washer 11/32 X 78 % 18 Ga.
7 873030800  Nut, Heavy Hex Top Lock 15 872110806  Bott. Carriage V8-16 UNC x 4

1/2-13 UNC 17 532137088  Suppar, Front Axis

8 532128472  Clip. Insulated 20 873800800  Nut, Lock Hex wiwsh X/8-18
g 873830800  Nut, Crownlock /8-16 21 @73800800  Nut, Lock Hx wins 3/16-18

10 876020412 Pin, Catter 1/8 x V4

- 0ooc

HARDWARE SHOWN LARGER FOR EASIER IDENTIFICATION

81s24 Bd e
A NEA 48/84-68 SADINYAS WA 93 BB EE EP 18 [ Jvd spula xug



N e it =
A : . : ey

REPAIR PARTS
12.5 HP 38" TRACTOR - - MODEL NUMBER BL12538THA

FRONT AXLE

Q«@ 17 14

2
N
KEY PART DESCRIPTION KEY PART DESCRIFTION
NO. NO. NG NO,
1 532121232 Cap. 3pindle 10 819131318 Washer 1332 x 13/16x 16 Ga.
2 812000028  Ring, Cilp 11 §321268847 Bushing
3 832121748  Wasner 25/32 x 1-5/8 x 16 Ga. 12 532130485 Hod, Tie
.4 832124937  Bearng Cot Strg 8lk 13 532137061  Spindle, L.H. Asm,
.8 532142033  Axte, Fromt 14 874011058  Bolt Hex $/8-11 x3-1/2
8 5321244951 Bearing, Theust 15 H&73901000 Locknut Flange &/B8-11
7 832137062  Spingle, R.H. Asm, 16 532110438  Spacer Bearing Axie Front
8 532121749  Washer 2532 x 1-1/4 x 16 Ga. 17 532124838  Fitting Graase
9 878020412  Pin, Cottar 1/8x 34 18 819272016 ‘Washer 27/32 x 1-1/4X 1€ Ga.

HARDWARE SHOWN LARGER FOR EASIER IDENTIFICATION

-r‘ 1 "
g1 kd YANYAY BB-88-68 SADINHAS WH 99 BE EE EF 14 1 ded s1ug xey



REPAIR PARTS

12.5 HP 38" TRACTOR - -

BRAKE / REAR MOWER LIFT ASSEMBLY

KEY PART

NQ.

15
16
17
18
19
20
21
7
28
28
30
Y]
32
*3
34

Nol

532123641
319251818
812000034
§32106888
873800600
873350800
532140768
532136780
532140777
872110508
873510300
532133085
532138721
532124670
532001872

MODEL NUMBER BL12538THA

DESCRIPTION

Assembly, Brake, 2ivot, Amm
Wasner 25/32 % 1-%/8 x 16 Gauc
Ring, Klig

Sprng, Brake Rod

Nut Lock Hex wiwsn /8-18 UNC
Nut, Hex. Jam 3/8-16 UNC
Rod, Brake, Rear

Link, Lft Rear

AssemBly, Raar Mowar Lift

Boit, Camage /16-18 UNC x 3/
Nut, Hex, Keps 5/16+18 UNC
Spring, Coumtertaianca

Link, Lilt Lever

Spring, Retxner

Pin Roil 3/16 x 1 {nct shown alo'

NOTE: All component dimensions given in U3, inche
1 inch = 26.4 mm

HAROWARE SHOWN LARGER FUR EASIER IDENTIRCATION

1 2
L G:::.__’__"“__::—a
s );—::-;ﬁ)
28
'/%‘_
el o
Ly
. |
. ‘\E‘:\
27
21
iy vhd
N 10 D %
18 —
KEY PART
NQ. NO. DESCRIFTION
1 sazo71673  Cac. Plunger
2 §32123436  Hod, Parkng Brake
3 332123437  Bracket Parxing Braka
4 332124872  Cover, Fedal
5 532132205  Bracket, Clutch/Brake Pedal, Lo,
§ 8768020312  Pin, Cotter 3/32x3/4
7 819131096 Washer 13/32 x 58 x 18 Gauge
g 917400808  Screw. Hex Heed. The,. Reil.
5/18-18x 1/2
9 878020412 Pin, Catter 1/8x 4
10 819131318 Washer 13/32x 1318 16 Gauge
11 332123543  Rod, Brake, Front
12 ,532138834  Assembly, ClutehvBrake Pedal
13 532123384  Rod, Cluteh
14 532121978  Bracket, Lift Shaft
Bis6 :5d ZE14T  U8/88./68

SHJINYES Wd

Y3 88 EE EF 18

2 i > FUED e
JRA SIws Xy



'REPAIR

PARTS
12.5 HP 38" TRACTOR - -

ENGINE / THROTTLE

MODEL NUMBER BL12538THA

15

\

SPARK ARRESTER KIT

DESCHIFTION

‘%lasher, Loek Heavy Hetical $p
4

Baoit, Hex 1/4 - 20 UNC x /4
Muffler

Arrester, Spark (Cptianal
aquipment)

Saraw, Hex Wsh Fd Tharo!l
3/8-18 x 1-1/2

Stop, Throttle

Washer Lock Ext Tooth 3/8

19
17
KEY PART DESCRIPTION KEY PART
NQ. NO. NO. NO.
1 817080408 Scraw, Hex Thd. Sut 1/4-20 x 1/2 10 810040400
2 532133025  Contral, Throttle
< I Engine. Briggs and Stratton Mogel 11 874780412
No. 286707 12 532137437
4 871070512  Serew. Mex, Cap 3/16-18x /4 15 532137180
5 810040500  Washer, Lock Heavy Meiical Sprng
TRl ] 17 817480824
& 832128583 (Gasket, Exhaust
g8 532121084  Bofit. Sheulder 5/16 19 532127851
g 819101218 Washer 316 x3/4 X 16 23 811050600
HARDWARE SHOWN LARGER FOR EASIER IDENTIFICATIUN
8T/8F :hd  ZE!LT  BB/8B/6@ SAOIN¥AS WA

99 @B EE £p 18 & Jvd sfug xeg



'REPAIR PARTS

12.5 HP 38" TRACTOR - - MODEL NUMBER BL12538THA

GROUND DRIVE

FART

NO.
§32122032
332131458
873800500
532140808
819111116
532123404
§32142240
832140913
532140814
£52139123
873800200
819111218
874110620
532000160

§72110506

DESCRIPTION

Spacer Retainer 7 M. Mower
Sonng Extension

NuUt ook Mx wiing 816 - 18 LN
TQait Keenar WM Myan W
Wasner 11/32 x 11/16¢ 168 Ga
Keeper Belt Frama GND DR 21
Keapsr Beit L Front 38° T Patl
Keepar Belt idler Fixed MYD LR
Spacer 525 x 843 x . 789
Puiley ldler V Groove

Nut Lock Hx wiing 5/16 - 18 UN
Washer 11/32 X 3/4 x 18 Ga.
Aot ADHD SQNK /8 - 16 x 2-1
Slaays-Pivat

Solt RDHD SQNK

5/16 - 18 UNC x V4

N
KEY PART DESCRIPTION KEY
NGQ. NO. NO.
4 873800500  Nut Lock Hx wiins 8/16 - 18 17
. 2 874780512  Boit Mex MWD 5/16 - 18 UNC ¢ 3/d 18
- 3 832140917 HKeeper Beit Bk FRNT 38 HYD LR 19
4 332138028  Puiley Engine 36/28 LR 20
5 810040700  Washer Lock Hvy HLCL SFR /18 21
8§ 871170744 BeitHex 7/16-20Gr 5 22
7 532140010  V-Beit Ground Dr 77 75 HYD LR 23
'8 E32140785  Beit Keepar RH Hydro LR 28
8 @72140818. Boit ADHD SC ¥/8 - 16 UNC x 2-1/4 27
10 532140780  Keeper Seit GND DR idier LA 28
11 832140911 Amn idler Groung Dr, Clutch LA 30
12 532123874  Pulley 'dier Flat 31
13 819131318 Washer 13/32 x 13/16 x 18 Ga 3z
14 873930800  Nut Centerigek 3/8 - 16 UNC 33
15 g7a800600  Nut Lock Hex wiwsn V8 - 16 Unc 34
16 532128472 Clip Insulated T
HABDWAHRE SHOWN LARGER FOR EASIER IDENTIFICATION
b P o e it e e et - .
g1/%y hd FATREN Y BB/8B-54 SADINHAS WA

7799 88 £E EF 1Y ued stws xeg



REPAIR PARTS
12.5 HP 38" TRACTOR - -

TRANSAXLE

N
AEY

z
0

{'u

DX~ b

£

£

. {’}

“8I/ZT

MODEL NUMBER BL12538THA

PART
NO.

8321407789
532008204
532140607
17192
873800200
872140508

532140774

87ATEQSZ4
532110422
532121748
532123583
§74780540
532140773
878020418
819212010
819171216
§32140783

1bd ZE LT

DESCRIPTION

Pulley V-Groova Hydro LR

Nut Loe 1/2 - 20 UNF x 3/4 x 7/18
Trans. Hydro Modet #0310-0500
Washer 17/32 x 1-3/18 x 12 Ga.
Nut Lock Hx w/ins §/16 - 18 UNC
Boit ROHD SQNK

518 - 18 UNC x 34

Strap Torgue PNT Hydro LA

Boit Fin Hex 2/18 - 18 UNC x 1-1/2
Spnng Retum Brake

Washer 2%/22 x 1-1/4 x 18 Ga.
Key Squars

Boit Bin Hax /18 - 18 UNC x 2-1/2
Fan Hydro

Pin Contar 1/8 x 1, Cad

Washear 21/32 x 1-1/4 x 10 (3a.
Washer 17/32 x 34 x 1§ Ga.
Support Handle Shift LA

—27
=28
28

30
-1
&0

34

38

PART
NO.

532140768
532140787
832140773
532140764
819111118
532140848

532140785
532124863
§32142564
532140772
232124788
532121198
532140912
§12111218
874760518
812000001

DESCRIPTION

Pin Rivai Shift

Link Shift Hydro LR

Lever Shift Transaxie LR
SHaft sem. Pivot LR

Washer 11/32 x 11/16 x 18 (a
Knos Deluxe 1/2 - 13 UNC 8L}

{8

Rad samar sy LR

Pin Rofl 316 x 1°

Cap Vent Hose

Lina Fusi Hydro 4°

Sprng Torsion LA Hydro
Nippier Vant Hose

Fetainar Spring 1* Jne/Cod
Spacer Spift

Actuator Bypass Hydra LR
Wagher 11/32 ¥ ¥4 x 16 Ga,
Boit Hex Hd 516 - 18 UNC x t
E-Ring

HARDWARE SHOWN LARGER FOR EASIER IDENTIFICATION

488468

SI3INHES Wd

99 88 £EE £F 18

Aed ®1 wa xXejg



[T IR AR N

X

MOWER DECK

KEY
NOQ.

ra

) J’ Al
ERNY: X7 W AT YN

.

a@

10

13
14
18
18

18
18
20
21

24
25
28

38

.

e 31

Bi/P1 Bd A

PART
NQ.

532142830
273800500
8721405086
832125074
532110485
532128774
532129885
532137845

532134148
532140288
810030600
£32850857
832136829
532108736
832108735
532137807
332110452
8§32123713
818111018
832105304
£32128772
819111218
817580520
532124670
874800838
B19131612
§32139758
872140608
8532139787
873800800
832140918
873350600
32132528
532133604

REPAIR PARTS g
12,5 HP 38" TRACTOR - - MODEL NUMBER BL12538THA

DESCRIFTION

Mower Deck Assernbly

Nut, Lock Hz w/ing, 516-18 UNC
Bolt, Carriage 8/16-18 x 3/4
FAunner, L.H.

Bearing

Housing, Mandrel

Bearing

Shaft and Bearing Assembly,
Mandrsl (Inciudes Key Number 7)
Blage, 38" Muiching

Wisher, Hardened

washer, Lock /8

Boit, Hax 38-24 2 1-1/4 Grade 8
Strippar, Mower, Vented

Shield, Deflector

Rod, Hinge

Bracke: Assamity, Deflector
Pushnut

Spring, Deflector

Washer 11/32 x 8/8 x 16 Gauge
Cap, Slesva ] _
Runner, R.H.

Washer 11/32 x 3/4 x 18 Gauge
Bait, Hex 5/18-18 x 1,25
Retairer, Spring

Bolt, Carriage 8-18x2-1/4
Washer 13/32 x 1 x 12 Gauge
Link Assembly, Front

Boit ROHD SQNK W8 -16 UNC x 1
Flate Slige Link

Nul Lock Hex wiwsh 2/8 « 16 UNC
Cluten Red, Primary

Nut, Hex, Jam %/8-18

Arm, Suspansion, Rear

Trunnicn 3/8-18

KEY PART

NO.

35
38
37
38
39
40
41
48

=
;
S. .:.J

NOQ.

S32132554
819131316
876020312
532133840
§32129862
532129206
532137268
532131494
532122052
819131812
873800600
532131280
532133502
§32133503
532133851
532131289
532120840
8174805812

532131288
872110814
$32124961
s32126782
872140808
819131212
873800500
819111112
532124560
8532124788
819162018
819131610
§32133843
832130794

532142882

DESCH!PWQN

Cluich Rod, Secondary
Washar 1332 x 13/16 x 18 Gay
Pin, Cotter /832 x 3/4

Idler Arm

Washer 150 Thick

Puiley, Mandrs!

Nut, Flangeiock 9/18

Pulley, Flat !dler

Epacer, Ratainer

Washer 13/32x 1 x 12 Gauge
Mut, Lock Hex wiwsh I8 - 16 U!
Bait

Spacer, idler Arm

Stiffenar, ldlar Amm

Rod, Pivat

Rad, Brake, L.

Brake Assembly

Seraw, MHax Washer Haad, Thd.,
Roil. 5/18-18 x /4

Rod, Brake, R.H.

Bott, Camage ¥8-18 x 1-¥4 Grad
Spring, Retainar

Plate Adj. Link Rear LM

Bait Rghd 8qnk Y8-18 Line x 1
Washer 13/32 434 x12 Ga
Locknut Hex wilns, &18§-18
Washer 11/32 x 11/18 x 18 (Ga.
Rstainer Spring

Spring, Retainer

Washear 1/2 x 1-1/4 x 16 Ga.
Washgr Slat 1332 x 1 x 10 Ga
Washer Hardened

Mandrai Assembly {Includes Key
Numpers S-8, 10-12. 39 and 41)
Mewer Deck, Complate

NOTE: All component dimensions given in U.8. inche
1 inch = 25,4 mm

HARDWARE SHOWN LARGER FOR EASIER IDENTIFICATION

43 4u-84/64

SADINHIS WH

99 BB L £ Y8

Avd BIME Xwy
[l



REPAIR PARTS

MOWER LIFT LEVER

7~
KEY

81,57 '5d

PART
NO.

532128470
532122018
874780408

873800800
532132882
§32108451
532141438
374930624
876020412
£32122027
5321386858
332133832
819131616
832138107

ZEILT

DESCRIFTION

Clip, Insulated

Bracket, Mower (lutch

Boit, Hex Head, Fin.

1/4-20 UNC x 1/2 Grada 3

Nut, Lock Hex wiwsh 3/8-18 UNC
Assembly, Clutch Laver

Bait, Shoulder

Assembiy, Mower Cluich Amn
Bait, Hex Head /8-18 UNC x 1-1/2
Pin, Cottar 1/8x /4

Handle, Lift Lavar

Assembly, Lift Handle

Spring, Compression

Washer 13/32 x 1 x 11 Gauge
Trunnion, Thrsaded Y&-16

KEY PART

Nol

18
20

22
23
24
25
27
30
31
a2
!
34
35
38

NO,

873680400
874780644

532132861
878020312
532007872
532121833
5321214686
532135039
873530600
532133435
532082333
873800500
532133603
872140508

12.5 HP 38" TRACTOR - - MODEL NUMBER BL12538THA

DESCRIPTION

MNut, Crownlock 1/4-20

Boit, Hex Head, Fin,

3/8-18 UNC x 2-3/4

Hracke!, Lift Laver

Pin, Catter 3/32 x 3/4
Washar 25/84 2 1-1/4 % 12 Gaug
Tube, Spacer :
Knrob

Fod, Tension, Cluech

Nut, Caneriotk

Spring, Extension, Retym
Washar

Nut, Lock MHx w/ins

Cap, Vinyl, Red

Bott, Carriage 3/18-18x V4

NOTE: All component dimensions given in U.3. incha
1 inch = 25.4 mim

HARDWARE SHOWN LARGER FOR EASIER IDENTIFICATION

¥8.-88.68

SHOINHAS WA

99 B8 EE EF 1B ¢

JEGQ STWG xeq
L



12.5 HP 38" TRAGTOR

ELECTH[CA L

"~ MODEL NUMBER &

“v-n-—.-?,-“--"

R '
T~ []

X4

—v-__“.‘*

-"‘-"'-o-..

» v : v g . L e,
B
P 3: n A A Bgf %] ] W 99 g ot & Jed STWg i



LT RPN S
it Senb A b Y TR LT I et

e
|

s

ELECTRICAL

81/21 Bd ZE LT

REPAIR PARTS
12.5 HP 38" TRACTOR -~

B8./84-68

KEY PART
NO. NO,

873510400
532108423
532133809
532108236
5321098583
532104445
817021008

532141228
11 532140400
12 532140329
18 532121308
17 532108824
18 532128383
w 12 E32143131
20 873350400
241 810090400
22 874780408

532131563
532138408
28 874760412
818081016
28 810040400
29 532121284
30 873220400
35 811050800
811150400
532141735
55 817480508
70 532140413

532140401

MODEL NUMBER BL12538THA

DESCRIPTION

Nut, Hex Keps 1/4-20
Assambly, Cable

Battary _

Bracket, Switch .
Switch, Intariack (4 Terminal)
Switch, Intarlack (2 Terminal)
Scraw, Tap Hex Hd.

Key, Moided

Covar, Key Ignition

Nut, Ignition

Switch, Ignition

Switch, Flunger

Fuse

Assembly, Cable

Hamess, ignition

Nut, Hax Jam 1/4-20
Wasnar, Lock 1/4

Bolt, Fin Hex

1/4-20 UNC x 1/2Gr. §
Cover, Terminal

Soianoid

Boft, Hex Hd, 1/4-20 UNC x /4
Washer 9/32 x5/8 x 18
Washer, Lock 1/4

Cap, Battary

Nut, Fin Hex 1/4-20 UNC
Washer l.ock Ext. Tooth 8/18
Washer Lock int, Tooth 1/4
Bracket Switch Cluteh

Screw Tharol 5/18 - 18 x 1/2
Hamess Eng,

HA
RADWARE sHOwN LARGER FOR EASIER IDENTIFICATION

SIOINHAS WA

99 B8 £E £F 18

ved STwld xXwy
. e



DECALS

g 3 10 7
/ 8
/
Loy
11
1
' /
e 18
t.-—.'-?’-——\'mj
ik
;EY PART DESCRIPTION KEY PART DESCRIPTION
‘0. NO. NO. NO.
! 832138289  Decal Qperating 8 532125819  Decal, Fender
2 932129057  Decal, Engine g 8532125880 Decal, 100 DBA
3 532128816 Pecal, Hood Stipe LM, 10 832133788  Deeat, Caution
4 532125817  Decal, Hood Stipe R.H. 11 532137259  Decal, Waming, Deflestor
% 832141484  Decal, Drawbar CNTRL 14 532125835  Decal, Steering Whes! inssn
§ 532141094  Decal Side Panel 16 532121548  Decal, Caution Battery
7 532138073 Haught indicater 17 532138832 Dacal, V-Balt Sch.
18 532141007 Oscal, Conformance
-~ 532141704 Manual, Operators
Ny
He=LS & TIRE
KEY PART DESCRIPTION
NO. NOQ.
1 532058192 Cap, Vaive
2 532085138  Stem, Vaive
3 582124857  Fitting, Graasae
4 532132703 Time, Rear
532137422  Tire, From
§ 532008134 Tube, Rear (Opt Serv, itams Qnly)
532058604  Tuhe, Front (Opt. Serv. ltams Only)
§ 332141472 Aim, Fromt
5321412688 Rim, Rear
7 532104757 Cap. Axis
8 532124858 gn’ynng, Fangs (Front Wheeis
n
9 832121748 W. r

HARDWARE SHOWN LARGER FOR EASIER IDENTIFICATION

0y = -: n{--« R VI ---—.-‘---J-.'
SEOINYAS WA 99 @8 ££ £F 18 | 4ed stwg xey

8187 :5d A A vB-88-68



REPAIR PARTS
: 12.5 HP 38" TRACTOR - - MODEL NUMBER BL12538THA
MOWER DECK

{

a6

N
3

PR LA}
RS .’

.

U
s

*
B

t
R
.o

T —— e e

_—

g1/81 154 A At BE-B88-64 SAZINYIS WA 99 98 EE EP @ | Jed s1uwg xey



REPA.R P

~HoOD

KEY
NGC.

ﬁiﬂl\lﬂluzpiﬁg,

81/¢

PART .

NQ.
32124887 | Extensien, Sprn g
873510400 Nut. Hex, Keps 1/4- 20
812091418 Waanar Y32 ¢ 7/B % 16 Ga.
874730412 Beit, Hax Fin, 1/4-20 x4 Gr. 3
BE32128E679 Boit . Shou!der
E32122840  Brackst, Hood R H.
532122348 Brackst, Hood L.H.
817821312  Scraw, S Hx Hd w/P! Wasner .
A73B0C4L0 Nut, Lozk wingert 1/4-20 Une
1hBd ZE: 4T BE-BR 68

12.5 HP 38" THAC”OR - - ‘MODEL NUMBER BlL.1 ZSBBTHA

osscmpﬂoﬁ’ﬁ? |

KEY
NC.

10
11
12
4

16

4

PART
NO, -
532123693

532125386

532140128
532140110
532124348
819111116
§11030400

FBrace, Hood

- Mood

Lens, Mare, 3rill
Gnill

MNut. Self Thd.
Washer 11/32x11/16 % 16 ua:j-

© Washer Lack  1/4 InvExt .z:cm;'

HARDWARE SHOWN LARGER FOR EARIER IDENTIFICATION

SAZINYAs Wi

92 HE ER EP 18

Ard EIMg xeq
R



e DI n

REPAIR PARTS o

8ts8 hd

28147

12.5 HP 38" TRACTOR - - MODEL NUMBER BL12838THA
FENDER /CHASSIS '

KEY PART DESCRIFTION . KEY PART DESCRIPTION
NQ. NQ. NG NG ‘
1 332129965  Case. 3antery 13 532109238  Tube, Bansry Drain
2818132012  Wasner 122 x 1-14 ¢ 12 Gauge 14 873880500 - Nui Crowntock £/18-13
3 817480812  Screw, mex Wan. Thrurl 15 872510400  Nut, Keps 1/4-20 UNG
‘ J8-18 x 3/4 16 874760512  Boit, Hex Ha. /1818 UNC ¢ 3/4
4 532124181, Spnrg, Somoression. Seat 17 532140782  Drawgar
5 532125139  Plata. Asm, Battary 18 532128470  Clie, Insulated
6 832108538  Clamp, Hose 10 532141471 FenasprFootrast
7 532124144  Pad, Footrest © 20 816091413  Washer 9/32 x 78 x '3 Ga
& 817480812  Scrow, Hex Wsh, Thnarol 2% 532132862  Plata Stop Demth '
&/1e-18 x V4 22 817480508  Seraw Thoroi 31808 x 12
.8 332140819 Consca. Shift Commo! ' 29 472110506  Bof Rdha Sonk &/16-18x3/4
17 332124348 Nut, Sei-Thraading, Washer Head 25 317490816  Screw Hx War Tha £ol thY: Ak o
318 31 332141738 Swmeh Actuamr
12 332140784  Assembly, Frame :

HARDWARE SHOWN LARGER FOR EASIER IUENTIFIGATION

(515 g =it g 3

BIO1NHIS WY

99 BE EE £k I8 1 JAed siwg xmg



